Energy and Water Resounces

Seminar Conducted by
Waten Resounces Research Tnatitete

Dall Leuarnter 1976

GOVERNING BOARD

PETER C. KLINGEMAN, Director
FRED J. BURGESS, Dean, School of Engineering
CARL H. STOLTENBERG, Dean, School of Forestry
JOHN R. DAVIS, Director, Agricultural Experiment Station

JOSEPH G. MONKS K. J. WILLIAMSON
H. A. FROEHLICH J. RONALD MINER
CARL BOND FRANK CONKLIN

Danwary 1977




Preface

A goal of energy self-sufficiency has been proclaimed by both the
White House and the Congress. However, potential demands upon our nation's
water resources by the various energy programs under consideration are complex
and not completely identified. These demands will vary with geography,
[...]
statements (c.f. The Fifth Annual Report of the Council on Environmental
Quality, 1974 (1)); the technical approaches for meeting EIS objectives are
not always available or universally accepted. As a result, there have been a
number of methodologies developed in a variety of attempts to meet this need.
Despite the proliferation of ad hoc methodologies for the preparation of EIS's,
there is no single methodology which adequately assesses the effect of major
projects on the interrelationships between man and his environment nor, for
that matter, adequately assesses the impact of a project on lTower organisms or
the physical environment.

The reasons for this deficiency in EIS preparation and analysis are
numerous and varied, ranging from the fact that ecosystems are extremely compli-
cated, to the fact that transport systems for pollutants are variable, and it
is often impossible to know which receptor is being affected by a given dis-
charge. Further institutional problems have arisen which unnecessarily create
obstacles to rational environmental impact assessment. Further, the sheer
number of environmental impact statements which have been produced prevent
adequate EIS preparation since. there probably are not enough trained personnel
in the environmental sciences to carry out the work. Our estimate today is
that some 7,000 to 8,000 EIS's have been prepared since 1970.

Let me turn briefly to the role of the EPA. EPA has two roles,
writing EIS's, which we will discuss later, and reviewing EIS's from other
federal agencies. While all federal agencies have the opportunity to review
and comment on EIS's, EPA, by virtue of Section 309 of the Clean Air Act, has
been placed in a special review role. This section of the Clean Air Act re-
quires that EPA comment in writing on the environmental impact of newly author-
ized federal actions or legislation posed by other federal agencies.

In the event that the Administrator of EPA determines that any
such action is environmentally unsatisfactory or of concern, he will publish
his determination and refer the action to the Council on Environmental Quality.
As a consequence, EPA reviews essentially all EIS's prepared by other federal
agencies. This review includes comments on not only the ecological, social
and economic effects but also a discussion as to whether the EIS has adequately
treated the energy and resource utilization. The job is generally done in our
regional offices. If the project involves a high degree of national contro-
versy, or if the comments are setting new agency policy, the EPA's comments are
coordinated through its Office of Federal Activities in Washington, D. C.

REVIEW OF SELECTED ENVIRONMENTAL IMPACT STATEMENTS

The Lake Tahoe EIS

The final Environmental Impact Statement on the wastewater treat-
ment and conveyance system in the North Lake Tahoe-Truckee River Basin provides
a classic example of a problem encountered in numerous EIS's. Briefly stated,
the problem is that either too much data which are not relevant are collected
or data are collected but are not used in the evaluation of environmental impact.
This may lead to the generation of data for its own sake. Let us Took at a
specific example. In Chapter 1 of the Tahoe EIS entitled, "The Environment",
we find data on vegetation types, rare and endangered species, hydrological
balances, flow rate of Truckee River, air temperature, precipitation, water

86




quality and a number of other environmental factors. In the impact analysis
section of the EIS, the unavoidable impacts on the Truckee River of the major
interceptor system and the regional wastewater treatment plant at Martis Creek
are discussed separately. The following is a direct quote from the analysis
of the treatment plant at Martis Creek:

"Impacts of a Regional Wastewater Treatment Plant at Martis Creek

"A tertiary treatment plant is proposed to be constructed
at the confluence of Martis Creek and the Trukee River. An
emergency storage pond will also be constructed to store raw
or partially treated sewage in the event of process failure.

"The construction of this plant will involve the conver-
sion of 30 acres of sage brush habitat to use as the locale of
sewage treatment facilities. This land presently serves as
the range of summer deer and other wildlife, and some individu-
als will be lost due to the conversion of uses. The land in
question is by no means unique within the Martis Valley.

"During the construction of the facility, as well as dur-
ing its normal operation, the noise Tevel in the area will
increase, causing a disturbance top the wildlife occupying the
surrounding lands. The generation of odors may also disturb
animals in the area, and possibly cause a human nuisance
as well.

"The construction of a treatment facility at the proposed
tocation will result in a long-term adverse aesthetic impact."

That is the entire analysis of the direct impact associated with
the treatment plant. Each of the alternatives to the proposed plan are also
treated in a similar superficial manner, as is the analysis of the interceptor
Tine and the secondary impacts of the project. Why then are 81 pages of envir-
onmental data of various sorts collected and never used in the impact analysis?
This is a common trap that many professional ecologists fall into as well. In
fact, even The Institute of Ecology (TIE) in its review of this particular EIS
asked for data that would be very difficult to use even if they were available.

For example, TIE states, "...standard water quality indicators
such as coliform counts must be supplemented with additional assays. This is
necessary because of the extremely oligotrophic conditions ‘at Lake Tahoe...
We realize that direct counts are not considered standard procedure in water
quality analysis. However, given the unusual clarity and low nutrient levels in
Lake Tahoe, special standards need to be established." Is the purpose of collec-
ting these data for a long-term water quality monitoring of Lake Tahoe or is it
for analyzing the effect of this specific project? If the purpose is the latter,
how will the information be used to make the necessary predictions?

What models or other techniques are available to make these predic-
tions? Asking for more data is a common fault in the scientific community which
each of us would have difficulty denying. However, the obligation is on the
scientific community to know how the data will be analyzed and to what use the
analysis will be put. The same principle applies to resource data--be sure that
you know you are going to use the data before you go collect it.

87




No discussion of accumulate impact -- not only with existing facili-
ties, etc., but in this case the impact analysis section discusses the unavoid-
able impacts on the Truckee River of the major interceptor 1ine and the regional
WWT plant at Martis Creek separately. With this as background as to how EIS's
are generally written and reviewed let me turn attention to an environmental
assessment of advanced waste water treatment of Ely, Minn.

This paper discusses only one aspect of a complete environmental
assessment, namely resource consumption and energy utilization in the operation
of the plant. Thirdly, in spite of the fact that Antonucci and Schaumburg
completed a study of AWT at S. Lake Tahoe -- no mention is made of energy utili-
zation or resource consumption, nor of potential emissions at locations supply-
ing products to the treatment plant at Martis Creek.

BOUNDARIES ARE NECESSARY

Boundaries for the area of consideration need to be carefully de-
fined in order to assess the resources used and pollutants generated. The
following assumptions and Timitations imposed on the study were due to both
data restrictions and manpower constraints: 1) Only the operation and main-
tenance of the AWT plant has been considered. Resources utilized and pollutants

enerated during the construction of the plant have not been considered.

?2) Consideration has been given only to the utilization of resources and pollu-
tants generated at the AWT plant and in first order industries. A first order
industry is any industry that supplies products directly to the AWT plant at
Ely. Resources utilized or pollutants generated by second order industries
(i.e. those industries supplying products to first order industries) have not
been considered. As an example, pollutants generated as a result of providing
electricity to the AWT plant are considered; pollutants generated as a result
of supplying electricity for the manufacturing of lime are not considered.

(3) The city of Ely was operating a secondary treatment plant. The phosphorus
assessment of advanced wastewater treatment might cover only the tertiary phase,
or that portion of treatment beyond secondary treatment. This study, however,
examined the entire treatment process -- primary, secondary and tertiary. The
reasons for studying the entire plant, instead of just the tertiary phase are:
a) the tertiary phase of the facility cannot operate without primary and
secondary treatment, and b) water quality improvements in Shagawa Lake result

from the treatment provided by the entire plant, not just the tertiary plant. |

To put the present study into proper perspective, a brief history
of the initjation of the AWT plant and a description of the plant itself is
necessary. Prior to the operation of the AWT, phosphorus entering the lake was
discharged from the secondary facility operated by the City of Ely. The U.S.
Environmental Protection Agency (EPA), in cooperation with the City of Ely,
funded construction of an advanced wastewater treatment facility to demonstrate
that a reduction in phosphorus from a point source could reduce the trophic
status of Shagawa Lake (Malueg et al, 1975).

The tertiary plant which began operation in the Spring gf 1973 was 1
designed to limit the phosphorus content of the effluent to 50 Mg/m> (0.05 mg/1")
or less. Operating data since that time indicate that the effluent from the
plant does indeed meet design criteria. Both the improvement in water quality
and the limnological characteristics of Shagawa Lake have been reported in the
Titerature by Malueg et al (1975) and by Larsen et al (1975).

88




Prior to construction of the tertiary treatment plant, wastewater
entered the facility, passed through two parallel grit chambers and then through
a bar screen. The waste proceeded through a primary clarifier, trickling filter
and secondary clarifier. After the effluent left the secondary clarifier, it
was chlorinated and discharged into Shagawa Lake (Brice 1975).

The tertiary treatment system was constructed as a research facility
with a maximum of operational flexibility. Because of this, it is possible to
pump almost any part of the waste "from anywhere to anywhere". Chemicals
can also be introduced at many points in the system.

The effluent from the secondary treatment facility is pumped to a
solids-contact clarifier, lime is added as primary method of removing phosphorous.
The water then goes through multi-media filters to polish the effluent by removal
of suspended solids containing phosphorous. The filter effluent is chlorinated
and discharged to Shagawa Lake or pumped back to the plant for use as process
water.

It should be noted that an activated carbon feed capability is
available for the removal of soluble organic phosphorous. However, due to
normal plant efficiency activated carbon is seldom used, consequently the
analyses which follow do not include an assessment of the activated carbon system.

The tertiary treatment plant was designed to treat 5,678 m3 (1.5 mgd)
and from April 1, 1973 - March 31, 1974 was treating 4,164 m3 (1.1 mgd).

Table 1. RESOURCES USED DIRECTLY AT ELY PER YEAR
SHEEHY AND EVANS (1975), BRICE (1975)

Lime (tons) 538.0
CO2 (tons) 168.0
Chlorine (tons) 5.2
Electricity (kwh) 78 x 104
Fuel 0i1 (gals) 63 x 103
FeCl, (tons) 44
Sulfuric Acid (tons) 82
Polymer (1bs) 670
Gasoline (gals) 2450

RESOURCE UTILIZATION AND POLLUTANT GENERATION

On an average annual basis approximately 65 MWh (65,000 kwh)(Table 1)
are used monthly at the wastewater treatment facility at Ely, Minn. This elec-
tricity is purchased from the City of Ely, which in turn buys electricity from
Minnesota Power and Light (MP&L). The environmental analysis which follows is
based on fuel mix for the base 1oad of MP&L, which is approximately 80% Tow

89




sulfur western coal, 12% hydroelectric, and 8% residual fuel o0il (Rutka, 1975).
The following assumptions were made with regard to the fuels: 1) coal = 0.65%
sulfur, (8500 BTU's /1b), ash content = 7%; 2) fuel oil = 1% sulfur and 0.5% ash;
and 3 hydroelectric -- no environmental insults are assigned to production of
electricity by hydroelectric generation.

Table 2. RESOURCE REQUIREMENTS PER YEAR FOR PRODUCTION
OF ELECTRICITY FOR AWT AT ELY, MINNESOTA

Fuel 011 (8%) 4070
Coal (80%), (tons) 359
Hydroelectric (12%) i

It is recognized that production of electricity by hydroelectric
generation creates environmental alteration such as changing a free-flowing
stream to a standing water reservoir. This in turn alters recreational oppor-
tunities and species composition of the aquatic ecosystem. Further, dams
can and do create other potential environmental effects, such as gas bubble
disease. However, with present assessment techniques it is not possible to
allocate a percentage of these types of effects to the AWT at Ely. It must
simply be recognized that the AWT at Ely contributed to the demand for elec-
tricity and that demand is being partially satisfied by hydroelectric power.

The resources consumed and pollutants generated were calculated from
Pigford et al (1975). (Tables 2 and 3). While Pigford et al have included pollu-
tants generated throughout the entire fuel cycle of both fuel oil and coal,
this analysis includes only pollutants generated at the power plant. This paper
has not included an analysis of potential environmental effects associated with
the extraction, transportation, or processing of fuels prior to burning in the
power plant.

Table 3. -POLLUTANTS GENERATED PER YEAR IN THE PRODUCTION
OF ELECTRICITY FOR AWT AT ELY, MINNESOTA

To Air 502 = 9600 1bs To Water Suspended Solids 91
NOX = 6950 Tbs H2504 15
CoO = 426 Chlorine 5
HC = 77 Phosphates 8
Part. = 3970 Born 62
T e s o BOD Neg.

To Land 46,700 Fly Ash

90




It is emphasized that the data indicate the pollutants generated
as a consequence of electric energy use by the Ely AWT. However, it must be
recognized that these pollutants are discharged to the environment at the
generating location, not at Ely. Consequently, as with all indirect pollutants
generated as a result of operating the AWT, the environmental costs are being
borne not be the users of Shagawa Lake or the residents of Ely, but by the
residents 1iving near the power plant and the people using the environment at
another location.

Table 4. RESOURCE REQUIREMENTS FOR PRODUCTION OF
PETROLEUM PRODUCTS FOR AWT AT ELY,
MINNESOTA

2450 gals Gasoline and 63,000 gals Fuel 0i1 per Year

Water (gals) 2.05 x 1012

Natural Gas (cu ft) 40.2 x 103
Propane and Butane (gals) 444
Crude 0i1 (gals) 25.2

Fuel 0i1 and Gasoline

Significant quantities of pollutants are generated by burning fuel
0il and gasoline at the AWT facility. Further, the 0il refineries required
to produce these products are the most significant indirect source of pollutant
that can be assigned to the operation of the AWT at Ely. Table 4 shows the
resources used and refinery of fuel oil and gasoline.

To allocate pollutants generated (Table 5 and 6) and resources con-
sumed at an oil refinery it is necessary to know the percentage of gasoline
and fuel oil produced by the total refinery process. For this analysis, it
is assumed that gasoline represents 44.7% of the crude input and fuel oil
represents 21.7%. Further it should be noted that it represents industry-wide
data for 1969. Thus it does not represent the most modern technology; rather